
1290 SUPER ADVENTURE S, orange 2022 <2022><JP><F9986V4>
FRAME

55847

Pos Part Number Description Additional Text Quantity

1 61903001000C1 Frame 619UA 1.00

2 6190300510001 Engine brace right 1.00

3 6190300610001 Engine brace left 1.00

4 0035080206S SHCS M8x20 TX45 4.00

5 0035100509S AH collar screw M10x50 ISA45 ONLY ADVENTURE R 2.00

7 61907048100 Rubber seat cowl pad 2.00

8 0025060306S HH collar screw M6x30 TX30 2.00

9 62507026100 SPECIAL SCREW M8 06 2.00

10 61903070000 Chain slider 1.00

11 0024060156 HH collar screw M6x15 TX30 ONLY USA 1.00

12 61911066010 Ignition lock gasket 1.00

13 62142041000 DAMP. COMPONENT ABS MODUL 3.00

14 69014015000 collar bushing 6.1x9.2x15x8.5x 3.00

15 0025060166 HH collar screw M6x16 TX30 3.00

16 61903916050 Plain bearing 2.00

17 61007014000 SPACER FUEL TANK 05 4.00

18 69008021080 clip nut M5 6.00

19 61903088000 Plug D=23.5 2.00

20 000700000HO001 Socket connector clip 1.00

21 61703088000 Plug, large 2.00

22 61903001036C1 lower cross tube complete 1.00



23 0025080166S HH collar screw M8x16 TX40 SL 4.00

24 0025080256S HH COLLAR SCREW M8X25 TX40 2.00


